NO. Name AR Qty
E N G I N E 1 Cover, Gasket SXEZTFFE 1
2 Screw Cross Groove Pan +FREE L BBUIRE] 6
3 Wind Guide Hood SNHE 1
4 Muffler Assy. HAE SRS 1
5 Nut 18X A 2
6 Bolt, Flange , M8x16 FRESNAEZ IR (1)Vk) M8X16 1
7 Gasket, Exhaust Outlet HSROF R 1
8 Bolt, Flange , M6x16 FRENAEZ IR (K3K) M6X16 5
9 Muffler Insulation Plate. JH A 23 PR AR 1
10 Bolt, Flange , M8x25 FRENAE=Z IS (/h3k) M8X25 7
11 Cover, Crankcase HhihFE &= 1
12 Sensor, Engine Oil IR RS 1
13 Bolt, Flange , M6x12 FRERAEZ RS (k) M6X12 2
14 Clamp E4R 1
15 Bolt, Flange , M6x12 FRESNBEZ IR (k) M6X12 1
16 Bearing R VB EK e 7 1
17 Gasket, Crankcase i E 1
18 Crankshaft Assy. Hh 3 EB 14 1
19 Camshaft Assy. (Y30 H ER 1
20 Pin TE i $H 2
21 Flat Washer FHE-AR 1
22 Drain Pipe PCHE 1
23 Plug Subassembly, Engine Oil NURRAS 1
24 Crankcase Subassembly. HFEAAS 1
25 Bolt, Flange , M8x30 FRENAEZmEE (/h3k) M8X30 2
26 Starting Motor B BilE 1
27 Bolt, Flange , M5x12 FRENAEZmRE (K3k) M5X12 2
28 Cover,plate =R 1
29 Coil, Ignition RN 1
30 Bolt, Flange , M5x16 RN AEZ IR (K3K) M5X16 2
31 Oil-seal p:ES) 1
32 Magneto Stator ML EBANE F 1
33 Bolt, Flange , M6x45 RS BE =R (k) M6X45 4
34 Magneto Rotor ML EB A F 1
35 Trigger fith % 23 1
36 Bolt, Flange , M5x12 FREN VA= IR (K3k) M5X12 2
37 Fan M3 1
38 Start Cup BEhiF 1
39 Bolt, Flange , M6x12 FRENAEZ MBS (k) M6X12 4
40 Nut, Flywheel AR S (VRS 1
41 Starter Assy, Recoil Fie s Ep 4 1
42 Bolt, Flange , M6x20 FESNREZ IR (k) M6X20 4
43 Rod, Connecting EM 1
44 Clip, Piston Pin HEHFRE 2
45 Pin, Piston THEH 1
46 Piston s 1
47 Ring Assy, Piston TEEIFAN 1
48 Gasket, Cylinder Head SELKE TR 1
49 Pin E {3 2
50 Head Subassembly, Cylinder SEkAE 1
51 Exhaust Stud EARIK IR AT (HES IR ) 2
52 Intake Stud AR XK BB A (F XK B AE) 2
53 Plug, Spark KIEE 1
54 Gasket, Carburetor HROFHE 1
55 Plate, Carburetor Insulator 1k 23 PR AR 1
56 Gasket, Carburetor Insulator L mEREE TP 1
G E N E RAT 0 R 57 Carburetor Assy. 8 Er Y=y 1
304 p— s
' 58 Oil Pipe HE 1
£ 314 59 Gasoline Filter P puR;sE 1
60 Gasket, Air Cleaner TR IR 1
o) 61 Cleaner, Air TiSes B 1
S 62 | Nut N EZEES >
#) 314 63 Bolt, Cylinder Head SHTKBiE 4
SR 64 Air Deflector, Cylinder Head RS XE 1
65 Gasket, Cylinder Head Cover HEkEZ B 1
66 Screw +F IR K EE] 5
67 Piece, Breath Do OF: 1 35 AR 1
68 Gasket, Breath Groove Do P, 4 27 £ 22 1
69 Cover Subassembly, Cylinder Head SEkEAE 1
70 Bolt, Flange , M6x16 FRENAEZmIRE (k) M6X16 4
71 Tube, Breather ESE 1
72 Valve Set SRS 1
73 Tappet, Valve S 2
74 Lifter, Valve ST 2
75 Seal , Valve Stem Hh=E 1
76 Spring, Valve K 2
77 Seat, Valve Spring SIIEE R 2
78 Valve Lock Clamp SIpi*E 4
79 Rocker Subassembly, Valve SINEEHS 1
80 Rocker Seat EEE
@—314 81 Bolt, Flange , M6x16 FRENAEZ MRS (k) M6X16
82 Bolt, Flange , M6x20 FRESNABEZ R (k) M6X20

DESPIECE
SPARE PARTS

DXGNI35E

PANEL

DEWALT
2 0 9 ] AC RESET

TART

ECO MODE

I
oFf ||| ©

= (“ ; 208

DC12V8.3A

N

A

‘\\\%‘\\l\‘ 207 ? > @ S 204
P//,/}}/’/’ @ - o | |(@T—206
\0) ac 2300 oo =N (O
NO. Name B
201 Multi-switch =85—Hx%x
202 Eco mode switch TEEFF X
203 LCD display REIBTRIT
204 USB port USBix M
205 AC protector Rmfrirzs
206 Ground terminal s F
207 AC receptacle A i EE
208 DC receptacle =ik ] 2
209 AC reset ACE i
210 Start B5h
NO. Name 2 R Qty | NO. Name 2R Qty | NO. Name AR Qty
301 Right shell aoh=E 1 318 voltage regulator AE2S 1 336 Pipe clamp =3 1
302 Left shell Vst o 1 319 hexagon flange bolt RN AE=ERE (hK) 3 337 Pipe clamp EES 3
303 Right cover plate GBI ER(E ) 1 320 Fuel tank A 1 338 Harness 54 1
304 left cover plate ESMER(E) 1 321 Filter element TR IS 1 339 Inverter LI 1
305 Qil filler rubber sleeve AHORE 1 322 Bushing HE 5 340 battery St 1
306 plug %k 1 323 Fuel tank cap e 1 341 block for battery ER (EBHR) 1
307 Engine GK160E-VIFF S THIh /I (F X m) 1 324 Strainer TER 1 342 Supporter for battery EEREMZEE 1
308 Fuel tank support rubber sleeve HEZERE 3 325 nut 3ok 35 12 343 hexagon flange bolt fRESNREZmER (k) 12
309 Bolts ERFIRE CRATFEAMIER) 6 326 Muffler side cover HESRIAE 1 344 Transformer mounting frame PR RLRE 2
310 Square nut FAES 10 328 Panel base R 1 345 Rubber sheath BRIFE 2
311 + type head screws +F IR LIRS 9 329 Control panel assembly EHERAS 1 346 hexagon flange nut NAE=ZEER (R RHRE) 6
312 left decorative plate IR 1 330 + type head screws+washer +F I/ NE KB+ REAS 5 347 Bottom plate assembly KR_EIRAS 1
313 Starting handle e Ehhi4a iR 1 331 + type head screws +F Nk BBURE] 4 348 Frame damping pad MR ER 4
314 Bolts EMriERe GRATFTFEAMIER) 16 332 Switch assembly FFx 2 R% 1 349 Cushion cushion support R IPREBZ A& 2
315 spark-plug maintenance cover plate ER_NTEELIPEIR 1 333 Oil switch components T BB 1 350 Frame damping pad ML BRI 2 E 4
316 + type head screws +F L IRET 2 334 Oil pipe HE 1 351 hexagon flange bolt MENAE=ZERE (k) 4
317 hexagon flange nut NREZEHES(RERBE) 2 335 Oil pipe HE 1 352 Harness %R 1




	1: DXGNi35

